

# TEST CERTIFICATE

of the anti-slip property of floor coverings  
in workrooms and fields of activities with slip danger

Tested material: **patio-deck - prototype wood element with  
LOBASOL®-Deck & Teak Oil-treatment**  
Work size: **variable** (test unit: 1000 x 500 x 22 [mm])  
**plank-dimensions: b = 123 mm; h = 22 mm;**  
**install-distance 3 mm**  
Colour: **light brown (pinewood)**  
Surface: **1th side: according indication planed and grinded**  
**2th side: according indication corrugated structured**  
**treatment: LOBASOL®-Deck & Teak Oil (applied with**  
**brush; applied quantity ca. 200 - 250 ml/m<sup>2</sup>)**

Supplier: **LOBA GmbH & Co. KG**  
**Leonberger Str. 56-62**  
**71254 Ditzingen**

Applicant: **LOBA GmbH & Co. KG**  
**Leonberger Str. 56-62**  
**71254 Ditzingen**

Date of order: 19.07.2010

Certificate number: 84651001.001e / 84651002.001e

Sampling: Sent by the applicant to the research institute

Test method: **DIN 51130** (edition 6/2004) **respectively data sheet BGR 181**  
"Testing of floor coverings; determination of the anti-slip property;  
workrooms and fields of activities with slip danger;  
walking method - ramp test"

Test result: **Average total acceptance angle**  
**Surface planed + grinded = 15,2°**  
**Surface corrugated structured = 13,7°**

Assessment: **Classification group**  
**(both tested surface finishes) = R 10**

**SÄUREFLIESNER-VEREINIGUNG E. V.**  
INSTITUTE FOR WALL AND FLOOR COVERINGS  
Managing Director

Dr.-Ing. Erich H. Nolting



Großburgwedel, 22.09.2010  
Schu/FI

This test-certificate is valid as long as there is no change in the above mentioned test-basis - for products which are identical to the test-specimen. The report is given for 5 years (beginning data of delivery report).  
Publication and reproduction of this report is only allowed in unabridged form.



- Institut für Wand- und Bodenbeläge -

**SÄUREFLIESNER-VEREINIGUNG E.V.**